BRANTFORD

Water, Wastewater and Stormwater
Master Servicing Plan Update — 2051 Amendment

November 2021

Volume IV — Wastewater Master Plan

GGGGGG | OWEN SOUND | LISTOWEL | KITCHENER | LONDON | HAMILTON | GTA



@

BlueX

CiTY OF BRANTFORD

an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENOINEERING VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

1.
1.1
1.2
1.3
1.4
1.5

2.1
2.2
2.3

3.1
3.2
3.3

4.1
4.2
4.3
4.4

5.1
5.2
53
54

6.1
6.2
6.3

TABLE OF CONTENTS
INTRODUCTION AND BACKGROUND.......cccoettimmmmiminnieininneieieieeeneeeeesereremesemsmememeemmmmmmmen 1
City Of Brantford CONTEXE ..uevviiiiiiiiiiiiiiiie ettt eeseirreee e e e e e s sesnabrrereeeeeeas 1
[...]
upgrades within the City’s existing infrastructure system, as well as new infrastructure and
upgrades needed to service the expansion areas.

3.1.2 Tutela Heights Wastewater System

Existing residents within the Tutela Heights area are serviced by private on lot septic systems.
New growth in Tutela Heights will need to be serviced by the municipal wastewater system via
an extension of the City’s existing wastewater system. The existing septic areas can continue to
remain as such; however, the sizing of any existing wastewater infrastructure should consider
the future servicing of these septic areas by the City’s wastewater system.

3.2 Population and Employment Growth Analysis

Growth projections for the City of Brantford were provided by SGL based on the City’s Official
Plan. SGL has refined the population and employment forecasts set out in the Official Plan and
allocated the projections based on Traffic Survey Zone distribution, factoring projected detailed
planning information within Greenfield growth areas, intensification corridors and the
Settlement Area Boundary Expansion Lands. Table 7 and Table 8 present the population and
employment breakdowns. Appendix A of Volume Il provides a detailed breakdown of existing
and 2051 population and employment projections by Traffic Survey Zone. The City’s total
growth estimate by Traffic Zone Data is 113,833 people and jobs.

PAGE 17



CiTY OF BRANTFORD

@)Blucly

ENGINEERING

an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
VOLUME |V — WASTEWATER MASTER PLAN

NOVEMBER 2021

Table 7: Growth Population Estimates

Land Use Type ‘ 2051 Population
In existing 2016 units 84,598
In new units in built up and intensification areas 26,151
In new greenfield units in existing urban area 16,503
In new greenfield units in expansion area® 30,541
In secondary suites 2,000
Total population 159,794
Existing 2016 population 97,110
Total population +3% undercount 164,736

(1) Exclusion of secondary suite residential population distributed within the expansion lands

Table 8: Growth Employment Estimates

Land Use Type ’ 2051 Employment

Existing 2016 employment(®) 37,158

Vacant employment lands in existing urban area 8,738

Additional employment in intensification areas 10,534
Vacant employment lands in existing greenfield areas 603

Employment in expansion area™) 12,311

No fixed place of work 10,067

Work from home 3,954

Existing 2016 employment(? 37,158

Total employment 83,365

(1) Exclusion of no fixed place of work and work from home employment growth distributed
within the expansion lands

(2) Existing employment undercounted due to StatCan employment suppression

PAGE 18



CiTY OF BRANTFORD

( M BIU - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

3.3 Projected System Populations

Table 9 details growth by major Wastewater Pumping Station (WWPS) and WWTP catchments
from Traffic Zone data.

Table 9: Wastewater Catchment Population and Employment Growth

Population Employment

Wastewater Catchment(!)

2016

2051

2016

2051

Brantford WWTP 48,355 78,372 13,000 42,500
Johnson Road WWPS 1,585 2,238 0 386
Empey Street WWPS 23,230 47,459 18,392 30,251

Somerset Road WWPS 5,325 5,403 670 1,279
Woodlawn Road WWPS 1,675 4,987 0 281
St. Andrews Drive WWPS 315 279 0 82
Lawren S. Harris Drive WWPS 1,425 849 0 62
Greenwich Street WWPS 9,710 18,245 4,341 7,512
Alexander Drive WWPS 370 333 245 338
Fifth Avenue WWPS 5,120 6,570 510 675
Total 97,110 164,736 37,158 83,365

(1) Catchment totals do not include populations and employment of their upstream catchments

3.3.1 County Agreements

As part of the 2016 Boundary Adjustment Agreement, the City committed to allowing the
County to connect to the City’s servicing infrastructure for areas referred to as the Airport
Lands and the Cainsville Lands. The services to be connected were wastewater for the Airport
Lands and water and wastewater for the Cainsville Lands. This was subject to a number of
terms and conditions including that the City would provide adequate capacity to service the
areas based on the City’s design criteria and subject to both parties entering into a Servicing
Agreement.

The County of Brant undertook a review to evaluate the infrastructure required to service the
Airport and Cainsville Lands inline with the 2016 Boundary Adjustment Agreement. The results
of the study were presented at the August 14, 2018 County of Brant Public Works Committee
meeting (PW-18-69 — Airport and Cainsville Servicing Strategy). The study recommendations for
wastewater were as follows:

e Connecting the Airport Lands to the City’s wastewater system will be costly and is not
recommended over the next 5-10 years.

e To connect the Cainsville wastewater system to the City’s existing 675mm trunk sewer
on Colborne Street.

PAGE 19



CiTY OF BRANTFORD

( M BIU - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

As per the County report Phase 1 of the Cainsville Service Area was identified as the first
priority for the County. This involves connecting Cainsville wastewater to the City’s collection
and treatment system and ensuring that the existing water connection to the City’s distribution
system is adequate. The Airport connection phases were identified as a lower priority.

The existing, 2041 and 2051 populations are provided in Table 10 to provide context; if the
County and City enter into an agreement in the future.

Table 10: Cainsville and Airport Population Growth

Population

County of Brant Servicing
2016 2051

Airport 903 9,269
Cainsville 7,265 10,738
Total 8,168 20,007

(1) Cainsville existing population includes the total population from both serviced and not
serviced properties

3.3.2 Post Period Considerations

The servicing analysis focuses on servicing the buildout of the internal growth and Settlement
Area Boundary Expansion Areas to 2051; however, in the development of the recommended
servicing strategy and infrastructure sizing, consideration for the full buildout of the City’s
municipal boundary, including the Trigger Lands was considered, assuming similar population
and employment densities. Where applicable, identification of future facility expansion needs
and/or strategic upsizing of linear infrastructure was identified and incorporated into the final
servicing plan.

The growth projection, detailed in Table 11, for the remainder of the municipal boundary area
was estimated by applying a density to these remaining areas, excluding Natural Heritage
Areas. These densities include:

e 25 jobs per hectare for North and East Expansion Employment Lands;
e 60 residents and jobs combined per hectare for North and East Expansion Residential
Lands; and,
e 55 residents and jobs combined per hectare for Tutela Heights.
This approach typically aligns with the residential densities for proposed growth to 2051.

Table 11: Municipal Boundary Full Buildout Population & Employment

Trigger Lands Area (ha) Population & Employment
North Expansion Lands 319 19,162
Tutela Heights 170 9,361
Total Trigger Lands 490 28,522

PAGE 20



CiTY OF BRANTFORD

( M Blu a P an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT

ENGINEERING VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

4, Existing Wastewater System

4.1 Existing Wastewater Infrastructure

The City employs a gravity-based wastewater collection and treatment system that collects
wastewater from the east and west sides of the Grand River, highlighted in Figure 2 with
detailed wastewater system schematics provided in Appendix A. The collection system
generally drains from the north to the south and from west of the Grand River to the east. The
existing network also includes siphons which convey flow under the Grand River in four
locations. Wastewater flows are sent to the Brantford Wastewater Treatment Plant (WWTP),
located in southeast Brantford near the Grand River.

4.1.1 Wastewater Treatment Plant

The Brantford WWTP is located at 385 Mohawk Street adjacent to the Grand River in southeast
Brantford. The WWTP is a Class IV conventional activated sludge (CAS) facility. The WWTP
consists of a single influent pump station and preliminary treatment, including screening and
grit removal. Wastewater is distributed to two Process Modules (PMs) for primary and
secondary (aeration and secondary clarification) treatment and is then combined again for
common chlorination and de-chlorination. Treated effluent is discharged to the Grand River.
Sludge is digested anaerobically on site with sludge loading facilities and biosolids storage
tanks. Table 12 includes the WWTP processes and corresponding capacities and an overview of
the processes is provided in Figure 3.

PAGE 21



1
i
oY R 815
% s N
ol
[ 1 _5% ! % Water, Wastewater and Stormwater
Fawren'Sams DgWWPS 1 L2 Master Servicing Plan Update
— el l N
> Wastewater Network
Woodlawn Rd WWPS — £ 1 S
_ [~ Somerset Rd WWPS § 1 > N Wastewater Sanitary Mains
.-—._.'lj ***** N PoweHine e Ee 7__\_‘ ,,,,,,, £ I A Pumping (<= 300 mm)
D a ey e g 1 Station Sanitary Trunks
1 \ 3 { | Wastewater ==p= (> 300 mm)
4 S I @ Treatment
& D Plant )
/ 3 = | == Forcemains
/ St. Andrews WWPS i (O Flow Split
I O ) WWPS Catchment
\s———' ~ o R TolfGateiRa ’ Aniownny — ) emro— Eﬂt ,,,,,, ‘ ‘/__ — Empey St Lawren S. Harris
\ A =1 N\ ': WWPS Dr WWPS
\ m RV | I Woodlawn Rd
| “y; | \ WWPS Johnson Rd
‘ // Z { > Ei\/ :% \ Somerset Rd WWPS
\ g 5 N WWPS Alexander Dr
P 4 S g P ——= ~
g “ S 7 Greenwich St WWPS
I Henry Street - eenwic
! Flow Split | WWPS Upstream of
Alexandér Dr WWPS 1 [ ) Henry Street
i[ A Fifth Ave WWPS Flow Split
l‘y 2 \ St.Andrew's Ave
"‘ \
. g. L ) WWPS WWTP
Erfh General Features
/% H- Expressway / T 2016 Municipal
"l~ Colborne;Sian o Y a s b me-su § Highway - Boundary
Lsr” 4 e SN . .
— 5 Arterial and I:J New Municipal
00 '
/ D ol ,,/e‘e““ | Johnson Rd WWPS Collectors Boundary
Y 2 e\eﬁ‘f}“ // ,* 1 Outside Six Nations of
/ 5 | % — Empey StWWPS - = Municipalities the Grand River
/ iiw \Wastewaten Territory
-5 Waterbod
/ AL ////// @& [reatment \\ y
’ 747, sPlant
kﬁ Vi /// ” \)
Y 4
TN
7 ‘\"\\
Fifth Ave WWPS Figure 2
Existing Wastewater System
1 2 o ovember
N ——— € ﬁlacz 717036WW-001

NAD 1983 CSRS UTM Zone 17N




Raw Sewage
Pumping Preliminary
Treatment

 —

 —

6
@_>
g
g

Primary
Clarifiers

" 5
OC

Aeration

Tanks

Clarifiers

l Secondary

Chlorine

Contact

Chamber

f

Oxygenation

!

A 4

OO

—
PM2
Primary
Clarifiers
Aeration
Tanks
A 4
—
Anaerobic Secondary Digester
Digestion

OO —
1k

Sodium

Hypochlorite

_><T_>

Biosolids Facility

Water, Wastewater and Stormwater
Master Servicing Plan Update

Wastewater Treatment Plant
Infrastructure

6‘ Pump

Outfall to
Grand River

Figure 3

Wastewater Treatment Plant
Process Diagram

August2020
717036-WW-001
NAD 1983 CSRS UTM Zone 17N




CiTY OF BRANTFORD

WATER, WASTEWATER, AND STORMWATER MIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT

=][#l=Plan

ENGINEERING

@

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

Table 12: Wastewater Treatment Plant Capacity Process Overview

Installed Capacity (*)

Process Elements : : Operating/Rated
Capacity | Capacity | capacity ' (MLD)

Raw Sewage

Pumping (4) pumps rated @ 60 MLD 240 180

Forcemain (2) 900 mm forcemains 220 220

Preliminary
Treatment — (2) trains at 116 MLD 232 232
Screening

Preliminary
Treatment — Grit (2) trains at 116 MLD 232 232
Chambers

(4) clarifiers for PM1, (2)
clarifiers for PM2

(2) tanks for PM1, (2) tanks

Primary Clarifiers 35.6 28.15 63.75

Aeration Tanks 61.508 19.808 | 55.408 (81.316)1)

for PM2
BODs Loading 0.5 kg BODs/m3/day 61.508 19.808 | 55.408 (81.316)1)
(2) new 300 HP and (1) 200
0; Availability HP turbo blowers and (1) 300 49.158 49.158

HP centrifugal blower

Secondary (2) cIa.rllflers in serwce.and (4) 55.408
Clarifiers clarifiers out of service at 72.7 38.5 @)
PM1 and (2) clarifiers at PM2 (77 -111.2)
Chlorine Contact (1) Tank and pipe based on
Chamber 30 min CT 35.28 S
(2) primary digesters and (1)
Sludge Digesters secondary digester with (2) 74.464 74.464
pumps at 15 day HRT
Biosolids Storage (3) tanks at 150 days HRT 50.785 50.785

(1) The installed capacity is the total installed capacity of all units in the process based on facility
specifications

(2) The observed/rated capacity is the actual operating capacity of the process based on current
facility operations

) Actual rated capacity which is limited by upstream process capacity (total rated capacity)

PAGE 24



CiTY OF BRANTFORD

( M BIU - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

4.1.2 Wastewater Pumping Stations

There are currently nine (9) WWPS of varying capacity that are owned by the City. Table 13
summarizes the wastewater pumping facilities flow capacities. Performance testing was
completed in 2018 to confirm the observed capacity of the City’s WWPS. For the purposes of
the MSP Update’s analysis, the WWPS’s observed firm capacity was used.

Table 13: Wastewater Pumping Station Capacities

Installed Design Firm | Observed Firm
Facility Pumps Capacity Capacity @ Capacity @
(MLD) (MLD) (MLD)
Johnson Road WWPS 3 6.0 5.5 4.7
Empey Street WWPS 4 145.2 138.2 96.8
Somerset Road WWPS 4 26.8 233 22.5
Woodlawn Road WWPS 3 5.5 4.9 4.1
St. Andrews Drive WWPS 2 2.8 2.4 2.1
Lawren S. Harris Drive WWPS 3 7.8 6.7 6.3
Greenwich Street WWPS 4 37.6 32.0 29.5
Alexander Drive WWPS 2 2.8 1.8 0.9
Fifth Avenue WWPS 3 8.5 7.2 6.1

(1) The installed capacity is the total installed capacity of all pumps at the facility based on pump
specifications

) The design firm capacity is the capacity with the largest pump out of service based on pump
specifications

(3) Observed firm capacity is the actual operating capacity of the station based on pump station
performance testing completed in 2018

4.2 Wastewater Trunk Sewers

A larger trunk sewer network and catchment area collects most areas northeast of the Grand
River. A 975 mm to 1200 mm trunk sewer extends along the east side of Brantford, generally
along Mohawk Street, Empey Street, Roy Boulevard, and Wayne Gretzky Parkway, a 675 mm to
750 mm sewer extends north through the center of Brantford generally along Stanley Street,
and a 900 mm sewer services the majority of the downtown core following Greenwich Street.

PAGE 25



CiTY OF BRANTFORD

( M BIU - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

A small collection system drains the area southwest of the Grand River towards Colborne
Street. The trunk sewer network crosses the Grand River via siphons from southwest to
northeast at two locations; south of Colborne Street and south of Baldwin Street along the Dike
Trail. Flow from smaller catchments crosses the Grand River northeast to southwest from
Grand River Avenue to Spalding Drive and along the Oak Hill Trail south of Hardy Road.

4.3 Existing System Flows

4.3.1 Existing System Flows

The existing system observed average daily flows were reviewed from 2015 to 2019 and are
included in Table 14.

Table 14: Existing, Observed System Flows

Year ‘ Observed Average Daily Flow (MLD)

2015 29.3
2016 32.0
2017 36.4
2018 34.8
2019 34,5
5 Year Average 33.4

4.3.1.1 Starting Point Methodology

The five year rolling average of average day flows was used to establish baseline system
average daily flows.

4.3.2 Projected System Flows

The population and employment projections presented in Table 9 and Level of Service criteria
presented in Table 1 were utilized to calculate the average dry weather flow (ADWF) presented
in Table 15 and further detailed in Appendix B. Future system flows were developed using a
starting point methodology, the standard approach within Southern Ontario for projecting
[...]
( M Blu - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

4.4 Hydraulic Wastewater Model

The City’s existing hydraulic model was updated using InfoWorks ICM, a wastewater system
modelling and management software package by Innovyze.

The model was updated through the following procedure:

e System review through facilities drawings, SCADA and GIS data.
e Direct GIS to model link for pipes, manholes and facilities.
e Dry Weather Flow (DWF) and allocation estimated based on billing data versus treated
wastewater flow at the WWTP
e Two— Wet Weather Flow (WWF) scenarios comprising of:
o Dynamic RTK unit hydrograph approach, calibrated against historic flow
monitoring records.
o Static Rainfall Derived Inflow and Infiltration (RDII) flow rated scenario based on
the City’s design standard of 0.30 L/s/ha.

4.4.1 Network Development

Updates to the system and sewers were imported directly into the City’s existing GIS
wastewater system infrastructure data. Before importing the network information into the
model, GIS and existing model pipes were analyzed for any discrepancies with respect to
diameter, slope, and upstream and downstream manholes. A small number of discrepancies
were found, and the correct source of information was identified for each case (GIS or existing
model). The system network elevation for each model junction was based on the City’s ground
surface contours.

4.4.2 Facility Development
Each system facility was manually reviewed and updated in the model based on available

facility site plan drawings, and process flow diagrams, pump curves, and other available
information. The scope of the facility development included:

e Reviewing and updating the network configuration around each facility
e Updating the system pumps and pump curves
e Reviewing system storage elements and defining the storage geometry

4.4.3 System Dry Weather Flow

The system’s DWFs were evaluated based on SCADA information and flow monitoring data
provided. This process supports determination of:

e Average dry weather flows (ADWF), including determination of base sanitary flows and
groundwater inflows.

e Spatial allocation of system flows.

e Temporal variation of system flows and peaking factors.

PAGE 29



CiTY OF BRANTFORD

( M Blu - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

4.4.4 System Wet Weather Flow
The system’s wet weather flows were evaluated based on SCADA information and flow
monitoring data provided. This process supports determination of:

e System response to a wet weather event (rainfall/snowmelt).
e RDIl based on catchment area.

4.4.5 Model Validation

The model was validated for accuracy using the flow monitoring data and average daily flows at
the WWTP and WWPS'’s supplied by the City. DWF in the model was measured against the
average daily flows to ensure that flow was realistic.

PAGE 30



CiTY OF BRANTFORD

@)Blucly

ENGINEERING

an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
VOLUME |V — WASTEWATER MASTER PLAN

NOVEMBER 2021

5. Assessment of Existing Wastewater Infrastructure

A critical step in the master planning process is the assessment of the existing infrastructure to
establish the wastewater system baseline conditions. These baseline conditions will become
the basis of the future recommendations of the MSP Update, therefore it was important to
ensure that they were determined through a comprehensive detailed analysis of the system.
Once the existing system conditions were established, the potential impacts of the future
growth flows on the wastewater system were analyzed to develop and recommend future
servicing strategies.

The following sections describe the current infrastructure constraints, as well as opportunities
for developing and expanding the wastewater system to meet growing flows to the 2051
planning horizon and beyond. The capacities and performance outlined in this section are based
on the preferred expansion lands servicing concepts outlined in Section 6.

5.1 Opportunities and Constraints

Existing and future wastewater opportunities and constraints were identified through
discussions with City staff, as well as through hydraulic analyses and review of infrastructure
data (e.g. GIS, design reports, as-built information, etc.). The InfoWorks ICM hydraulic model
was used to analyze the performance of the existing and future system under dry weather and
wet weather flow conditions.

In general, the wastewater collection system has sufficient capacity to convey existing peak wet
weather flows with upgrades throughout the system required to convey future peak wet
weather flows. Figure 4 highlights some of the key opportunities and constraints within the
City’s existing wastewater system.

PAGE 31



=0l Andrews

St WWPS

| af s:

(1

/S
. Va

SN }%u.?“!o

)
Q‘? Johnson
w.Rd WWPS
N

A\

Water, Wastewater and Stormwater
Master Servicing Plan Update

Wastewater Network
& Sewage Treatment Plant

A Wastewater Pumping Station
----- Forcemains

-+— Sanitary Mains (<= 300 mm)
s Sanitary Trunks (> 300 mm)

Catchment
Empey St WWPS
Woodlawn Rd WWPS
Somerset Rd WWPS

o St.Andrew's Ave WWPS

7 Lawren S. Harris Dr WWPS
Johnson Rd WWPS

i Alexander Dr WWPS

General Features

1 New Municipal Boundary

71 2016 Municipal Boundary | Qo rtunities and Constraints

7 Six Mations of the Grand

Greenwich 5t WWPS . Upstream of Henry Street Flow Split A River Territory

W Fifth Ave WWPS

WWTP

Expansion Lands

Figure 4

2

Kilemalars

Aped 2001
71 T 36006
HAD 1583 CSRS UTM Zone 17H

o
@JI?!.HD




CiTY OF BRANTFORD

( M Blu - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
RIS VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

Treatment

e Existing WWTP upgrades are needed to support existing and future users
e Opportunity for short term optimization and upgrades

Pumping

e Short- and long-term strategies are needed to manage pumping station capacity (Fifth
Avenue WWPS, Empey Street WWPS, Greenwich Street WWPS, Woodlawn Road WWPS,
and Johnson Road WWPS)

Sanitary Sewer
e Trunk capacity needs to support intensification corridors and northern/eastern growth
areas
e A number of existing sewers are at capacity or will be at capacity with 2051 growth flow
and upgrades necessary
e Optimization of local wastewater system and flow splits is required to maximize
available sewer and pumping capacities to support 2051 growth
Inflow and Infiltration

e Wet weather management is needed throughout the entire wastewater system

5.2 Facility Capacity

Future facility capacity utilization for treatment, pumping and conveyance are presented in the
following section.

5.2.1 Wastewater Treatment Plant

The 2020 MSP analyzed the projected growth flows at the Brantford WWTP to ensure that the
facility has adequate capacity to service the 2051 growth horizon.

The starting point methodology identified in Appendix B of Volume Il was used to calculate the
projected flows for the Brantford WWTP. Figure 5 presents the Brantford WWTP’s existing
treatment capacity versus the long-term treatment need. With the full buildout to 2051, the
WWTP will reach over 90% capacity.

Although the WWTP has a rated capacity of 81.8 MLD, based on discussions with City staff, not
all processes within the treatment plant can accommodate this capacity and thus the WWTP
processes were further reviewed to determine limiting capacities and potential opportunities at
the existing facility.

PAGE 33



CiTY OF BRANTFORD

( M Blu - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
RIS VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

Table 18 presents the limitations and opportunities of the processes at the WWTP. These
opportunities were further evaluated to determine alternative solutions for system upgrades.

Wastewater Treatment Plant (WWTP) Capacity

90.0

80.0
7 R B
60.0
50.0

40.0

30.0 ®

Average Dry Weather Flow (MLD)

20.0

10.0

0.0
2011 2016 2021 2026 2031 2036 2041 2046 2051

Year
Wastewater Flow Projection (Flow from Brantford Only) e \\/\N/ TP Capacity

----- WWTP at 90% of Reestablished Capacity WWTP at 80% of Reestablished Capacity

(] Historic

Figure 5: Brantford WWTP Capacity

PAGE 34



@

BlueX

ENGINEERING

dn

CITY OF BRANTFORD

WATER, WASTEWATER, AND STORMWATER MIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

Table 18: Brantford WWTP Process Limitations & Opportunities

Operating
Process Capacity Limitations Opportunities
(MLD)
Raw sewage pumping station already has a e There is no room for an additional pump;
concern at the current flow rates due to however, there is an opportunity to expand
limited storage within the wet well the wet well to increase the wet well
There is limited space on site to physically capacity
expand the footprint of the raw sewage e Capacity and redundancy of two 900 mm
pumping station forcemains is sufficient
Raw Sewage
Pumping 180 There have been no overflow events to
date; however, high river levels cause water
to enter the pumping station through the
overflow pipe which can cause an increase
of flows into the wastewater treatment
plant. This occurs regularly every spring and
fall and is not caused by a significant flow.
Combined downstream channel for screens | e Upgrade system to allow for isolation of one
adds a flow restriction despite the hydraulic of the channels while bypassing the
capacity of the screens. Preliminary Treatment Building
Preliminary . . . A
Treatment 232 No redundancy in the screening process; e Project has been initiated to automate
the entire preliminary treatment building valves
needs to be taken offline to bypass the
building to complete maintenance
Flow is maintained manually between the e Toincrease clarifier capacity,
Process Modules; however, flow split can o Construct a separate waste activated
be limiting factor sludge (WAS) thickening facility which
Primary Based on previous assessments, the clarifier would increase capacity to range of
Clarifiers 63.75 mechanisms (sludge and scum collection) 76.5-102 MLD
including gearboxes and motors, effluent o There is existing space on site to add
weirs, flow distribution gate valves and additional clarifiers
other associated items must be replaced for
primary clarifiers #1, #2 and #4.
Process Module split is current limitation as | e Redistribute flows after primary clarifiers
PM2 aeration tanks limit flow through other o Modifications to cross connection pipe
PM2 processes being investigated through PM1
Every 8-10 years, tank needs to be taken primary clarifier upgrade project
offline, to be cleaned (replacement of e Treat higher influent flows
Aerati membrane diffusers) which takes two o Add/upgrade existingistepsteed
eration 55.408 months to complete .
Tanks (81.316) c . system —PM1 has an existing
urrent process in PM#2 cannot handle system that would need to be
peak flows. These flows will bypass aeration rehabbed and a system could be
tanks to secondary clarifiers. added to PM2
e Increase capacity of PM2 from 19.808 MLD
to 28.15 MLD to be in line with primary
clarifiers
The WWTP completed the replacement of e Existing fourth blower that provides
two (2) of the existing four (4) 300 HP redundancy in event of failure
blowers with energy efficient turbo blowers | o There is room in existing building for
in 2019 additional blower or upsizing of existing
Oxygenation 49.158 There are three (3) energy efficient turbo blowers
blowers and one (1) centrifugal blower. e Consider smaller blowers as opposed to one
The fourth blower configuration that large blower to reduce overall lifecycle costs
provides redundancy in the event of failure | o Combined process does not influence PM
flow split
Some of the original secondary clarifiersare | e There are four (4) secondary clarifiers in PM1
still in service today and at the end of their that are old and not currently in service;
useful life; upgrades are required for however, can be placed back into service
Secondary | 55.408 (77 secondary clarifiers #3, #4, #5, #6 and #8 with minor maintenance
Clarifiers -111.2) e There is one (1) secondary clarifier in PM2
that is in a state of disrepair and not
currently in service; however, can be placed
back into service with minor maintenance

PAGE 35



@

BlueX

ENGINEERING

dn

CiTY OF BRANTFORD

WATER, WASTEWATER, AND STORMWATER MIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

Process

Operating

Capacity
(MLD)

Limitations

Opportunities

Chlorine contact tank volume is limiting Upsize or build additional 1.468 ML contact
factor; the piping before and after the chamber to increase to existing ECA plant
contact chamber prior to the addition of rated capacity
sodium bisulfite is used in the calculation to Install an alternate technology that could
determine contact time. replace or supplement chlorination to meet
Disinfection Issues when river level is high as water can the disinfection criteria
& De- 35.28 almost back up into contact chamber and
chlorination can back up the overflow channel in the raw
sewage pumping station
Currently super-chlorinating of the effluent
is completed when flows exceed 37 MLD
because the contact time is not being
achieved
The current system used to remove the Decant system in storage tanks is being
supernatant from the biosolids storage replaced with a floating decanting system
Sludge tanks is ineffective unless the tank is near that allows the removal of supernatant at
Digesters: full. various levels regardless of the volume of
biosolids in the storage tanks; increasing
Anaerobic DR storage capacity
?Iudge Construct WAS thickening facility to lower
AAEEEEE Biosolids capacity needed by concentrating the solids
Storage: and reducing the volume
50.785 Secondary digester could be converted to
primary clarifier with the addition of mixers,
new roof and piping modifications

PAGE 36



CiTY OF BRANTFORD

( M BIU a P an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

5.2.2 Wastewater Pumping Station Capacity

Assessment of pumping capacity was based on the ability of the WWPS to provide firm capacity to meet the projected PWWEF for the corresponding WWPS catchments. Table 19 highlights the WWPS projected capacity
utilization and the 10-year storm 1-hour wet well storage requirements under 2016 and 2051 flows. The 2016 and 2051 capacity surplus and deficits were based on the operational firm capacity of the WWPS.

Table 19: WWPS Capacity and Peak Wet Weather Flow

Facility Capacity 2016
2018 10-year 10-year
Station ECA Firm Observed Available PWWEF — 100-Year Surplus / PWWEF 1- Storage Growth Surplus / PWWEF 1- Storage
Capacity Firm Storage (ML) RDII 0.3 PWWEF Deficit hour.Storage Su.rr.)lus / PWWEF Deficit hour.Storage Su.rrflus /
(MLD) Capacity (MLD) (MLD) (MLD) Requirement | Deficit (ML) (MLD) (MLD) Requirement | Deficit (ML)
(MLD) (ML) (ML)
Johnson Road WWPS 5.5 4.7 0.069 1.2 6.6 -1.9 0.189 -0.120 6.7 -2.0 0.208 -0.139
Empey Street WWPS 138.2 96.8 2.262 40.3 73.7 23.1 3.650 -1.388 123.6 -26.8 5.352 -3.090
Somerset Road WWPS 23.3 22.5 0.497 10.6 17.0 5.4 0.479 17.5 5.0 0.495 0.002
Woodlawn Road WWPS 4.9 4.1 0.107 2.1 3.5 (1) 0.101 3.6 0.102
St. Andrews Drive WWPS 24 2.1 0.032 0.7 1.5 0.5 0.043 -0.011 1.6 0.5 0.045 -0.013
Lawren S. Harris Drive WWPS 6.7 6.3 0.069 1.2 2.3 4.1 0.067 2.2 4.1 0.067
Greenwich Street WWPS 32.0 29.5 1.007 18.3 31.8 -2.3 1.044 -0.037 41.8 -12.3 1.260 -0.253
Alexander Drive WWPS 1.8 0.9 0.165 0.3 0.4 0.5 0.011 0.154 0.4 0.5 0.013 0.152
Fifth Avenue WWPS 7.2 6.1 0.192 5.8 8.2 -2.1 0.320 -0.128 10.9 -4.8 0.433 -0.241

(1) Wastewater Pumping Station capacity utilization colour based on observed firm capacity (<80% capacity,

, >100% capacity)

PAGE 37




CiTY OF BRANTFORD

@)Blucly

ENGINEERING

an WATER, WASTEWATER, AND STORMWATER MASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
VOLUME |V — WASTEWATER MASTER PLAN

NOVEMBER 2021

e Johnson Road WWPS: Due to existing high wet weather flows within the Johnson Road
WWPS catchment, the station’s operating capacity is exceeded during the design 100-
year storm. Limited growth is anticipated within the catchment. Further, the station’s
available storage capacity, under the design 10-year storm, is insufficient to meeting the
desired emergency storage capacity.

e Empey Street WWPS: A substantial portion of the North Expansion Lands, east of King
George Road, as well as the East Expansion Lands will flow to the Empey WWPS, as
further detailed in Section 6. As a result of the projected growth within the Empey
Street WWPS catchment, capacity upgrades to the station are needed to support
projected 2051 growth. Further, the station’s available storage capacity, under the
design 10-year storm, is insufficient to meeting the desired emergency storage capacity.

e Somerset Road WWPS: The Somerset Road WWPS currently has sufficient storage
capacity to meet the City’s existing storage requirements; however, it has insufficient
storage to meet the desired 2051 emergency storage capacity.

e Woodlawn Road WWPS: The Woodlawn Road WWPS currently has sufficient pumping
and storage capacity to meet the City’s performance criteria. However, the station’s
existing operational capacity is only 82% of the station’s original design capacity.
Provisional development servicing plans for the Expansion Lands south of Powerline
Road and east of Balmoral Drive propose, through regrading of existing lands, to
maximize the lands that can drain to the Woodlawn WWPS, up to the station’s original
design capacity.

e St. Andrews Drive WWPS: The St. Andrews Drive WWPS’s available storage capacity,
under the design 10-year storm, is insufficient to meet the desired emergency storage
capacity.

e Greenwich Street WWPS: Due to existing high wet weather flows within the Greenwich
Street WWPS catchment, the station’s operating capacity is exceeded during the design
100-year storm. Growth pressures within the catchment are anticipated to further
increase this capacity deficit. Further, the station’s available storage capacity, under the
design 10-year storm, is insufficient to meet the desired emergency storage capacity.

e Alexander Drive WWPS: The Alexander Drive WWPS has sufficient pumping and storage
capacity to accommodate 2016 and 2051 growth flows.

e Fifth Avenue WWPS: Due to existing high wet weather flows within the Fifth Avenue
WWPS catchment, the station’s operating capacity is exceeded during the design 100-
year storm. Growth pressures within the catchment are anticipated to further increase
this capacity deficit. Further, the station’s available storage capacity, under the design
10-year storm, is insufficient to meet the desired emergency storage capacity.

Servicing strategies and concepts related to pumping needs are further described in Section 7
and 8.

PAGE 38



CiTY OF BRANTFORD

( M BIU - P an WATER, WASTEWATER, AND STORMWATER IVIASTER SERVICING PLAN UPDATE - 2051 AMENDMENT
ENGINEERING

VOLUME IV — WASTEWATER MASTER PLAN

NOVEMBER 2021

5.3 Collection System

The City’s hydraulic wastewater model was used to support the assessment of the wastewater
system’s sewer capacity. Table 20 details the existing gravity sewer performance in terms of
depth/Diameter (d/D) which indicates the fullness of a pipe as the proportional depth of the
pipe. A d/D less than 0.5 indicates that the pipe is half full; however, a d/D greater than 1
indicates that the pipe is surcharging.

Table 20: Gravity Sewer Performance
depth/Diameter (d/D)

<2.1m

Dry Weath
ryFlj\z er 99% 0.8% 0.1% 0.3% 0%
2-Year 90% 8.2% 0.6% 1% 0%
5-Year 84% 12.0% 1.5% 2% 0%
10-Year 81% 13.0% 2.2% 4% 0%
25-Year 78% 12.4% 2.9% 7% 1%
50-Year 74% 12.5% 3.1% 10% 2%